CROSSPRO

HEAD LIGHT

PROTECTOR TRANSPARENT
Ref.: 2CP2210108

tgz\ Assembly Booklet / Paper collection
4-) Livret de montage / Collecte de papier

c’,‘\ Mini Zip Bag/ Plastic collection
L!;l;’ Mini sac zip / Collecte de pastique

t;\ Box / Paper collection
) Boite / Collecte de papier

t;\ Carton Separator / Paper collection
2 Séparateur de cartons / Collecte de papier

g} Card Header / Paper collection
C Carte d'entéte / Collecte de papier

'\ Plastic Bag Cover/ Plastic collection

4
g CL;P-E’ Couverte de sac en plastique / Collecte de plastique
ECOPONTO ECOPONTO
Managoment
System
A 1SO 9001:201% iﬁ @ﬁ
TUVRNeinland ) a’?assp’?a AMARELO

1D.022.02 WWW.Crosspro.pt

D $108777:



ASSEMBLY INSTRUCTION / INSTRUCAO DE MONTAGEM

DATE: 02/03/2025 PAGE 2

CROSSPRO

English:
* Torque all screws to the correct value and apply OEM plastics.

Francais:
» Torque toutes les vis avec le bonne Valeur et appliquer les plastiques OEM.

Portugués:

 Apertar todos os parafusos com o valor correto de torque e aplicar os plasticos

OEM.

PAGE 7




[

CROSSPRO
English:

* Itens N°8 and N°9 mounted on motorcycle.
Francais:

* Itens N°8 et N°9 montés sur la moto.

Portugués:
* Itens N°8 e N°9 montados na moto.

English:

* Show assembly according to photo.

Francais:

* Monter I'assemblage conformément a la photo.
Portugués:

* Montar assemblagem de acordo com a foto.

English:

* Assemble the previous assembly on the motorcycle
according to the photo.

Francais:

* Assembler I'ensemble précédent sur la moto selon
la photo.

Portugués:

* Montar assemblagem anterior na moto de acordo
com a foto.

PAGE 6

CROSSPRO

A p
3/4mm %g # N.m M4 M5 M6 M8 MI10 Mi12
I 0 ST:-::EESS 88 27 55 97 23.0 47.0 80.0
8mm A2 26| 51 87 212 420 73.0
STEEL
10 Protegdo Farol Policarbonato / Polycarbonate Headlight Protector |N2108 1
9 Fixagdo Inox / Stainless Steel Clamp N2R108 1
8 Fixacdo Inox / Stainless Steel Clamp N2L108 1
7 Fixagdo Inox / Stainless Steel Clamp N2F108 1
6 Casquilho Aluminio / Aluminum Bushing P10x@6,5x11mm 2
5 Anilha Especial Borracha / Special Rubber Washer REF.: 05616632 005 25 5
4 Porca Freada / Nut Nylock M5 DIN9S85 - A2 3
3 Parafuso com Falsa Anilha / Screw with Washer False M6x30 1SO7380 - A2 2
2 Parafuso com Falsa Anilha / Screw with Washer False M5x16 1SO7380 - A2 2
1 Parafuso com Falsa Anilha / Screw with Washer False M5x10 1SO7380 - A2 3
ITEM N2:|COMPONENTE (COMPONENT): DESCRIGAO (DESCRIPTION): [QUANT.:
ACESSORIOS (ACESSORIES)
PAGE 3




English:

* Remove OEM plastic.
Francais:

« Retirer le plastic OEM.
Portugués:

* Retirar plastico OEM.

English:

* Remove OEM plastic.
Francais:

« Retirer le plastic OEM.
Portugués:

* Retirar plastico OEM.

English:

* Remove OEM screw.
Francais:

* Retirer le vis OEM.

Portugués:
* Remover parafuso OEM.

[

CROSSPRO

PAGE 4

=d

. CROSSPRO
English:
* Apply item N°6 (Aluminum Bushing — x2) according to
the photo.
Francais:
* Appliquer I'item N°6 (Bague Aluminium — x2) selon le
photo.
Portugués:
* Aplicar o item N°6 (Casquilho Aluminio — x2) de acordo
com a foto.

English:

* Remove OEM screws (x2) from under the headlight
according to the photo — right side.

Francais:

* Retirez les vis OEM (x2) sous le phare selon la
photo — cété droit.

Portugués:

* Retirar os parafusos OEM (x2) por baixo do farol de
acordo com a foto — lado direito.

English:

* Apply item N°9 (Stainless Steel Clamp — x1) with
OEM screws (x2).

» ATTENTION: repeat the process for the left side
with item N°8 (Stainless Steel Clamp — x1).
Francais:

* Appliquer litem N°9 (Fixation Acier Inoxydable — x1)
avec les vis OEM (x2).

» ATTENTION: répétez le processus pour le coté
gauche avec I'item N°8 (Fixation Acier Inoxydable —
x1).

Portugués:

* Aplicar o item N°9 (Fixagdo Inox — x1) com o
parafusos OEM (x2).

» ATENCAO: repetir o processo para o lado
esquerdo com o item N°8 (Fixag&do Inox — x1).

PAGE 5




	Diapositivo 1
	Diapositivo 2
	Diapositivo 3
	Diapositivo 4

